size:14. 5x20. 4cm

WARRANTY

This product is covered by a limited one (1) year parts
warranty against defects in manufature and materials. Should
the product become defective please return it to the store from
which you purchased it and either replacement parts will be
issued or it will be replaced free of charge.

Assembly Instructions

This warranty does not cover defects caused by misuse.

Any alteration or modification of this product will void the
warranty.

No responsibility is accepted for incorrect use of this product.

Manufactured for:

Arrows Corporation Ltd FOIding WEIding Table

Industry Road, Heaton, Newcastle Upon Tyne, NE6 5XB
Tel: 0191 2966966, Email: info@arrows-uk.com
www.arrows-uk.com

Tools not included. Maximum load capacity 150kg

*tools not included

. 5. Lay the two elevating rods onto the frame. Attach using hex bolts (6 x J), washers
Assembly Steps' (6 x N) and nylon nuts (6 x G). Fix the wheels (2 x B) to the wheel frames with hex
. bolts (2 x 1), washers (2 x N) and nylon nuts (2 x G).
1. Position washers (6 x F) on the back bench top. 6. Insert safety lock pins (2 x D) and attach the height fixing knobs (2 x C) to both

2. Attach the frames to the both sides of the back bench top with bolts (6 x M), legs and tighten. Adjust the height of the bench using safety lock pins and height
washers (6 x P) and nylon nuts (6 x H). fixing knobs.

Parts List:

Picture 1 Picture 2 Picture 5

- () 00 Q P O .
6} ) c) o) (; 5 gﬁgg 3. Insert the handles (2 x A) through the elevating rods and fix the handles. Picture 6

4. Attach the paddles to the front and back legs through the pre-drilled holes using

— N . 7. Attach the guide frame to both sides of the bench top using fixing bolts (4 x E)
= E = the bqlts (10 x K)., washers (10 x P) and nuts (10 x O).Fix cross bar to the two and washers (4 x N).
elevating rods with bolts (4 x L), washers (4 x P) and nuts (4 x O).

A: 2 x Handle | :2 x Hex Bolt M8

B: 2 x Wheel J : 6 x Hex Bolt M8

C: 2 x Height Fixing Knob K: 10 x Bolt M6

D: 2 x Safety Lock Pin L: 4 x Bolt M6

E: 4 x Fixing Bolt M: 6 x Bolt M6

F: 6 x Washer N: 12 x Washer

G: 8 x Nylon Nut M8 O: 14 x Nut M6

H: 6 x Nylon Nut M6 P: 20 x Washer Picture 7

Picture 3 Picture 4 NOTE: Once the initial assembly has finished, re-tighten all nuts and bolts to ensure

none of them have loosened in the assembly process.




